

## PHYSICAL TEST CERTIFICATE – 79422

**COMPANY DETAILS:** SMD TEXTILES LTD  
UNIT F2, PITTMAN WAY, FULWOOD,  
PRESTON, PR2 9ZD

**CONTACT NAME(S):** EMMA LOCKWOOD / ERIN HAMILTON  
**TEL:** 01772 665263  
**EMAIL:** [emma\\_lockwood@smdtextiles.co.uk](mailto:emma_lockwood@smdtextiles.co.uk) / [erin\\_hamilton@smd-textiles.co.uk](mailto:erin_hamilton@smd-textiles.co.uk)

**DATE RECEIVED:** 13/12/2019  
**DATE ISSUED:** 16/01/2020  
**PO NUMBER:** NOT STATED

**SAMPLE DESCRIPTION:** RIO (CADET)  
**COLOUR:** GREY  
**QUALITY/BATCH REF:** NOT STATED  
**COMPOSITION:** 100% PVC VINYL  
**MODEL REF:** NOT STATED  
**SAMPLE END USE:** CONTRACT UPHOLSTERY  
**MANUFACTURER:** ART  
**SUPPLIER/BUYER:** SMD HOLDINGS LTD.

### TEST METHOD(S):

Upon authorisation from the customer the test request for Hydrostatic Head Test BS EN ISO 811:2018 was sub-contracted to a third party UKAS accredited testing laboratory No 1695 (ref: SW/ JD – 357139)

### Hydrostatic Head BS EN ISO 811:2018

Sample Area: 100cm<sup>2</sup>  
Test Atmosphere: 20°C 65% RH  
Water Temperature: 20°C  
Rate of Rise of water pressure: 60cm/1min

TEST	Result	Requirement
1)	>200 cms/H2O	
2)	>200 cms/H2O	
3)	>200 cms/H2O	
4)	>200 cms/H2O	
5)	>200 cms/H2O	
MEAN:	>200 cms/H2O	

Authorised By:



Zeb Alam  
Operations Director

Mark Jones  
Quality Manager

Karen Brooks  
Managing Director

### END OF REPORT

Please note: this test results issued on this certificate refer only to the item tested and therefore doesn't relate to the lot or batch of the product / sample. This test certificate shall not be duplicated. Textile Innovation House, 1 Lyons Road, Trafford Park, Manchester, M17 1RN. T: 0161 50 50 650 E: [technical@ifs-labs.com](mailto:technical@ifs-labs.com)